[image: image1.jpg]



	1. Arm  & Bed Parts (1)
	
	

	No.
	Ref. No.
	Description
	QT.

	1
	116T1 -001A
	Arm
	1

	2
	116T2-012
	Rubber
	1

	3
	65T1 -005
	Bed Cover assy.
	1

	4
	8A1 -015B2
	Gasket
	1

	5
	GB68002
	Screw  M4 x 8
	8

	6
	BS40013
	Oil adjusting screw
	1

	7
	BS40012
	Screw
	8

	8
	58T7-001A2
	Oil screen
	1

	9
	8A1 -035
	Belt guard
	1

	10
	8A1 -036
	Spring
	2

	11
	BS20014
	Screw
	2

	12
	8A1 -037
	Washer
	2

	13
	8A1 -016
	Throat plate support
	1

	14
	BS10023
	Screw
	2

	15
	8A1 -018
	Pin
	2

	16
	8A1 -019
	Latch spring
	1

	17
	GB66012
	Screw
	2

	18
	116T1 -005
	Oil return pipe
	1

	19
	116T3-005
	Bushing
	1

	20
	22T1 -016
	Rubber    Ф27
	1

	21
	116T5-009
	Looper holder oil stopping plate
	1

	22
	BQ10008
	Gasket
	1

	23
	GB66013
	Screw    M4 x6
	1

	24
	22T1 -003C3
	Rubber         Ф19
	1

	
	
	
	


10
[image: image2.jpg]



	2. Arm
	& Bed Parts (2)
	
	

	No.
	Ref. No.
	Description
	QT.

	1
	65T1 -004
	Top cover
	1

	2
	8A1-003
	Gasket
	1

	3
	GB66033
	Screw  M6x20
	6

	4
	BS40011
	Positioning screw  M3.5x6
	1

	5
	BQ10008
	Washer
	1

	6
	43T1 -002B2
	Oil check window
	1

	7
	43T1 -002B3
	Seal ring
	1

	8
	8A1 -039
	Positioning ring
	1

	9
	GB68002
	Screw  M4 x 8
	1

	10
	116T1 -003
	Face plate
	1

	11
	8A1 -010
	Gasket for face plate
	1

	12
	GB66026
	Screw  M5x20
	4

	13
	8A1 -022
	Cloth plate for front cover
	1

	14
	8A1 -020
	Spring pin
	1

	15
	GB66010
	Screw  МЗ x 6
	1

	16
	8A1 -021
	Front cover
	1

	17
	GB69012
	Screw  M4 x 10
	2

	18
	8A1 -023
	Left hinge
	2

	19
	8A1 -024
	Right hinge
	2

	20
	8A1 -025
	Hing pin
	4

	21
	GB66022
	Screw  M5x10
	8

	22
	GB66018
	Screw  M4x14
	2

	23
	GB69006
	Screw   M4 x7
	2

	24
	8A1 -026
	Cloth plate
	1

	25
	116T1 -009C
	Slide plate assy.
	1

	26
	8A1 -041
	Screw
	1

	27
	8A1 -042
	Washer
	1

	28
	JO. 0. 54
	Washer
	1

	29
	8A1 -043
	Screw
	2

	30
	8A1 -028
	Left cover
	1

	31
	8A1 -029
	Latch spring
	1

	32
	GB66012
	Screw
	1

	33
	BS20014
	Set screw
	1

	34
	8A1 -031
	Fitting plate for hinge
	1

	35
	8A1 -044
	Edge guide base
	1

	36
	8A1 -047
	Dust cover
	1

	37
	GB66012
	Screw
	1

	38
	BQ10008
	Washer
	1

	39
	116T1 -004B3
	Screw
	1

	40
	GB860-87.4
	Washer
	1

	41
	BQ10001
	Washer
	1

	42
	116T1 -004B4
	Protector plate base
	1

	43
	GB52001
	Protector plate holder nut  M3
	1

	44
	116T1 -004B2
	Protector plate holder
	1

	45
	116T1 -004B1
	Protector plate
	1

	46
	GB66007
	Screw  M3x4
	2

	47
	GB66012
	Screw  M4 x5
	2

	48
	116T1 -006
	Left cover gasket
	2


[image: image3.jpg]19 21 26
29 22 23 2425 55





3. Needle Bar & Thread Tank -up Mechanism (1)
	No.
	Ref. No.
	Description
	QT.

	1
	116T2-001
	Thread take -up plate
	1

	2
	43T2 -020
	Set screw  M4x0.5x6
	1

	3
	43T2-021
	Thread take -up rock shaft
	1

	4
	116ТЗ-О12
	Oil wick  Ф2 х20
	2

	5
	116T3-012
	Oil wick  Ф2 x85
	1

	6
	43T2 -022
	Bushing
	1

	7
	43T2 -023
	Collar
	1

	8
	GB74009
	Set screw  M4 x 5
	2

	9
	43T2-024
	Washer
	1

	10
	43T2 -025F1
	Adjusting crank
	1

	11
	43T2 -025F2
	Set screw  M5 x 10
	1

	12
	43T2 -025F3
	Link for adjusting crank
	1

	13
	43T3-010E9
	Roller
	1

	14
	43T3-010E7
	Screw
	1

	15
	GB55001
	Nut M4
	1

	16
	43T3-010E10
	Washer
	2

	17
	65T2-009
	Thread take -up crank
	1

	18
	43T2 -025F5
	Set screw Мб x 0.75 x 15
	1

	19
	65T2 -008
	Collar for arm shaft
	2

	20
	GB74025
	Set screw M6 x0.75 x4
	4

	21
	BQ10052
	Washer
	2

	22
	8A2-062
	Arm shaft crank
	1

	23
	BS30005
	Screw  M6 x8
	1

	24
	BQ10026
	Washer
	1

	25
	GB52006
	Nut  M6
	1

	26
	116T2-010
	Back bushing for arm shaft
	1

	27
	116T2-008C1
	Arm shaft
	1

	28
	8A2-019
	Set screw
	1

	29
	65T2-015
	Middle back bushing for arm shaft
	1

	30
	116T2-009
	Front bushing for arm shaft
	1

	31
	116T2-017F1
	Holder base
	1

	32
	43T2-010
	Pin
	2

	33
	GB66023
	Screw  M5 x12
	2

	34
	43T2-009E2
	Bushing
	1

	35
	43T2 -008D2
	Plug for arm shaft
	1

	36
	116T3-012
	Oil wick for arm shaft    Ф1.5 x 10
	1

	
	
	
	


[image: image4.jpg]21





4. Needle Bar & Thread Tank -up Mechanism (2)
	No.
	Ref. No.
	Description
	QT.

	1
	8A2 -001
	Needle holder
	1

	2
	8A2 -002
	Set screw
	1

	3
	GB74008
	Set screw
	2

	4
	GB74002
	Set screw
	1

	5
	8A2 -003
	Thread guard
	1

	6
	GB74001
	Set screw
	1

	7
	116T2-013G2
	Holder for covering thread guard
	1

	8
	BS30007
	Set screw
	1

	9
	8A2-006
	Covering thread guard
	1

	10
	GB66007
	Set screw
	1

	11
	8A2 -007
	Needle bar adapter
	1

	12
	116T2-013G1
	Pressing gasket plate
	1

	13
	81T1 -005C2
	Pressing plate
	1

	14
	81T1 -005C3
	Spring
	1

	15
	81T1 -005C4
	Screw
	1

	16
	8A2-014
	Needle bar bushing (lower)
	1

	17
	116T2-011D   
	Needle bar fittings
	1

	
	43T2-003C2
	Needle bar link
	2

	
	43T2-003C3
	Roller for needle bar
	1

	
	43T2 -003C4
	Screw
	1

	
	GB52002
	Nut  M4
	1

	
	GB859-76
	Washer
	2

	
	43T2-003C5
	Roller for link
	2

	
	43T2-020
	Screw  M4x0. 5x6
	2

	
	BQ10008
	Washer
	1

	18
	116T2-011D1
	Needle bar
	1

	19
	8A2-015
	Needle bar bushing (upper)
	1

	20
	116T2-011D2
	Thread take -up for needle bar
	1

	21
	116T2-011D3
	Screw
	1

	22
	116T3-012
	Oil wick  Ф4 x45
	1

	23
	43T2 -003C8
	Nut
	1


	24
	BQ10026
	Washer
	1

	    25 
	43T2-003C6
	Needle bar crank
	1

	26
	43T2-003C7
	Screw
	1

	27

	GK16x90(14)

	Needle
	3

	
	
	
	


[image: image5.jpg]



5. Needle Bar & Thread Tank -up Mechanism (3)
	No.
	Ref. No.
	Description
	QT.

	1
	116T2-002
	Crank
	1

	2
	GB52006
	Screw &Nut
	1

	3
	8A2-019
	Set screw
	1

	4
	BS30006
	Set screw
	1

	5
	43T3-010E3
	Spring
	1

	6
	43T3-010E2
	Washer
	1

	7
	BQ10026
	Washer
	1

	8
	43T3-010E1
	Top spreader link accessary
	1

	9
	116T3-O12
	Oil wick   Ф1. 5 x30
	1

	10
	43T3-009D2
	Screw
	1

	11
	43T3-009D1
	Upper crank
	1

	12
	43T2-014
	Screw
	1

	13
	116T3-012
	Oil wick    Ф1. 5x104
	1

	14
	43T3 -003
	Crank shaft
	1

	15
	43T3-006B1
	bushing
	1

	16
	43T3-006B2
	Oil seal
	1

	17
	43T3-008
	Washer (lower)
	1

	18
	8A6-003
	Gasket
	1

	19
	BS10002
	Screw   M3. 5x5
	2

	20
	GB66018
	Set screw   M4 x 14
	1

	21
	43T3-002
	crank for top spreader
	1

	22
	43T3-001A1
	Top spreader
	1

	23
	BS30006
	Set screw   M3. 5x8
	1

	24
	22T8-015
	Filter felt
	1

	25
	36T10-002
	Filter felt clamp
	1

	
	
	
	


[image: image6.jpg]



6. Needle Bar & Thread Tank -up Mechanism (4)
	No.
	Ref. No.
	Description
	QT.

	1
	116T2 -014E1
	Main thread guard holder
	1

	2
	116T2-021
	Thread release plate
	1

	
	116T2-015
	Upper thread tension guide plate
	5

	4
	116T2-016
	Thread tension guide plate
	5

	5
	GB66022
	Thread guide base screw
	2

	6
	116T2-020
	Thread guide base
	1

	7
	116T2-014E2
	Thread guide clamp
	2

	8
	116T2-014E3
	Main thread guide
	2

	9
	GB66015
	Screw  M4x8
	5

	10
	BQ10008
	Washer
	5

	11 
	116T2-024
	Tension stud
	5

	12
	22T1 -012F5
	Tension disc
	10

	13
	28T2-060H2
	Tension dust cover
	5

	14
	28T2-060H3
	Tension spring
	3

	15
	28T2-060H4
	Stop disc
	5

	16
	28T2-060H5
	Tension nut
	5

	17
	28T2-060H3-1
	Tension spring
	2

	18
	116T2-019
	Oil guard for thread take - up
	1

	19
	116T2-005
	Thread take -up guard
	1

	20
	116T2-007
	Covering thread guide plate
	1

	21
	116T2-025
	thread take -up cover
	1

	22
	GB66015
	ScrewM4 x8
	2

	23
	BQ10008
	Washer
	2

	24
	116T2-023
	Tension hook
	1

	25
	BS10046
	Screw   M4 x7
	1

	26
	43T2 -027 ^
	Thread guard for needle bar
	1

	27
	116T2-004B1
	Thread guide bar
	3

	28
	116T2-004B2
	Thread guide bar base
	1

	29
	GB66007
	Screw   M3x4
	4

	30
	116T2-004B3
	Thread guide bar base support
	1

	31
	116T2-006
	Covering thread guide plate
	1

	32
	116T2-018
	Screw
	1

	33
	8A2-068
	Tension disc
	2

	34
	8A2-067
	Tension spring
	1

	35
	8A2-088
	Tension nut
	1

	36
	61 -04 -01/B2
	Oil tank screw
	1

	37
	48T9-001A3
	Rubber
	1

	38
	116T2-003A1
	Bracket for silicone oil cup
	1

	39
	116T2 - 003A4
	Silicone oil felt
	1

	40
	116T2-003A2
	Silicone oil cup cover
	1

	41
	116T2-003A3
	Silicone oil felt clamp
	1

	42
	48T9 -001A1
	Silicone oil cup
	1

	43
	BQ10008
	Washer
	1

	44
	GB66012
	Screw   M4 x5
	1

	45
	48T9-001A2
	Screw
	1

	46
	GB66013
	Screw  M4x6
	1

	47
	28T2-060H7
	Oil felt
	5


[image: image7.jpg]



7. Feed & Feed Lifting Mechanism (1)
	No.
	Ref. No.
	Description
	QT.

	1
	8A4-001
	Machine pulley
	1

	2
	65T4 -005
	Set screw  М6 x  13
	2

	3
	116T4-003
	Back bushing socket
	1

	4
	8A4-003
	Oil seal
	1

	5
	GB66023
	Screw  M5x12
	3

	6
	8A4-005
	Balance weight
	2

	7
	GB66024
	Set screw  M5 x14
	4

	8
	116T4-002B
	Back shaft segment assy.
	1

	9
	116T4-004
	Front bushing for back shaft segment
	1

	10
	8A4-009
	Coupling
	1

	11
	65T4-004
	Screw  M6x0.75x8
	4

	12
	8A4-010
	Collar
	1

	13
	GB74025
	Set screw   M6x0.75x4
	2

	14
	BQ10050
	Washer
	3

	15
	8A4-011
	Front shaft segment
	1

	16
	116T4-006
	Back bushing for front shaft segment
	1

	17
	116T4-005
	Front bushing for front shaft segment
	1

	18
	116T3-012
	Oil wick   Ф7 x40
	1

	19
	8A4 -006
	Needle roller
	30

	20
	8A4 -007A3
	Upper cover of connecting rod
	1

	21
	8A4-007A6
	Connecting rod assy.
	2

	
	8A4-007A7
	Pin
	2

	22
	116T4-010
	Back shaft top cover
	1

	23
	8A4-007A2
	Screw
	2

	24
	GB66019
	Screw   M4x22
	2

	25
	8A4-007A4
	Lower cover of connecting rod
	1

	26
	8A2-063
	Ball stud
	1

	27
	8A4-007A1
	Bearing bracket
	1

	28
	BS30005
	Screw  M6 x8
	1

	29
	GB66007
	Screw  M3 x4
	1

	30
	116T4-009
	Back bushing socket washer.
	1

	31
	GB66012
	Screw   M4x5
	1

	32
	43T7-034
	Back shaft segment oil nozzle
	1


[image: image8.jpg]



8. Feed & Feed Lifting Mechanism (2)
	No.
	Ref. No.
	Description
	QT.

	1
	116T4-001A1
	Feed lifting cam
	1

	2
	GB74019
	Set screw  M5 x0. 5x6
	2

	3
	116T4-001A2
	Feed lifting link
	1

	4
	GB894. 1 -86-18
	Stop sleeve
	1

	5
	8A4-017
	Pin
	1

	
	8A4-017
	Pin
	1

	6
	116T3 -012
	Oil wick  Ф4 x60
	1

	7
	8A4-019
	Positioning plate
	1

	8
	GB66010
	Screw  M3 x6
	2

	9
	8A4-020
	Adjusting screw
	1

	10
	8A4 -021
	Feed regulating slide block
	1

	11
	8A4-022
	Slide block bushing
	1

	12
	8A4 -023C
	Needle bearing assy.
	1

	13
	BQ10028
	Washer
	1

	14
	GB52007
	Nut   M6 left
	1

	15
	8A4-025D
	Feed connecting rod assy.
	1

	
	8A4-025D1
	Feed connecting rod
	1

	
	8A4-025D2
	Oil pipe
	1

	16
	116T3-012
	Oil wick  ФЗ x155
	1

	17
	8A4-026
	Feed crank
	1

	18
	GB74007
	Set screw   M4 x3. 5
	1

	19
	116T3-012
	Oil wick  Ф4 x60
	1

	
	116T3-012
	Oil wick  Ф2.5 x150
	1

	20
	8A4-058
	Screw
	2

	21
	8A4-027
	Feed rock shaft
	1

	22
	8A4 -028
	Front bushing for feed rock shaft
	1

	23
	8A4-028
	Back bushing for feed rock shaft
	1

	24
	116T3-012
	Oil wick  Ф7 x30
	2

	25
	8A4-029
	Collar
	2

	26
	GB74019
	Set screw   M5 x0. 5x6
	4

	27
	8A4-032
	Feed bar shaft
	1

	28
	8A4-030
	Feed bar crank
	1

	29
	65T4-006
	Set screw   M6 x9. 5
	2

	30
	8A4-016B
	Needle bearing assy.
	1


[image: image9.jpg]



9. Feed & Feed Lifting Mechanism (3)
	No.
	Ref. No.
	Description
	QT.

	1
	8A4-031
	Regulating plate
	1

	2
	8A4 -033
	Differential feed bar driving connection
	1

	3
	GB29012
	Adjusting screw  M5 x18
	1

	4
	BQ10019
	Washer
	2

	5
	8A4-034
	Rollar
	1

	6
	BL10007
	Nut  M5
	1

	7
	BS10020
	Screw
	4

	8
	8A4-041
	Feed bar
	1

	9
	8A4-042
	Shim plate
	1

	10
	8A4-043
	Pin
	2

	11
	GB74018
	Set screw  M5 x6
	1

	12
	GB66010
	Set screw  M3 x6
	1

	13
	8A4-036
	Slide block for differential feed dog.
	1

	14
	8A4-045
	Feed bar carrier
	1

	15
	8A4-046
	Screw
	1

	16
	BQ10017
	Washer
	1

	17
	8A4-056
	Screw
	1

	18
	8A4-057
	Screw
	1

	19
	116T3-012
	Oil wick  Ф2. 5 x 300
	1

	20
	GB66022
	Adjusting screw  M5 x 10
	1

	21
	8A4 -044
	Feed dog
	1

	22
	GB66010
	Screw  МЗ x 6
	2

	23
	8A4-037
	Rollar of slide block
	1

	24
	8A4 -038
	Guide plate of slide block
	2

	25
	8A4-040
	Differential feed dog
	1

	26
	~GB66015
	Screw  M4x8
	1

	27
	8A4 -047
	Oil pipe bushing
	1

	28
	GB66007
	Set screw  M3 x4
	1

	29
	8A4 -048
	Oil pipe
	1

	30
	8A4-049
	Washer
	1

	31
	116T4-008
	Screw  M4x6
	2

	32
	116T4-007C3
	Guide plate screw
	1

	33
	116T4-007C2
	Lower guide plate
	1

	34
	116T4-007C1
	Needle plate
	1

	35
	8A4 -052
	Oil pipe
	1

	36
	8A4 -053
	Oil pipe
	1

	37
	8A4-054
	Oil pipe
	1

	38
	GB66016
	Screw  M4 x 10
	3

	39
	8A4-050
	Oil pipe bracket
	1

	40
	8A4 -051
	Washer
	1

	41
	GB66008
	Set screw  M3 x5
	3

	42
	116T3-012
	Oil wick  ФЗ x40
	1

	43
	116T3-012
	Oil wick  ФЗ x120
	1

	44
	116T3-012
	Oil wick  Ф2.5 x135
	1

	45
	116T3-012
	Oil wick  Ф2.5 x160
	1

	46
	116T3-012
	Oil wick  Ф2.5 x200
	1


[image: image10.jpg]



	    10. Looper Mechanism (1)
	

	No.
	Ref. No.
	Description
	QT.

	1
	8A5-044
	Looper
	1

	2
	8A5-003
	Looper holder
	1

	3
	8A5 -043
	Stop spring
	1

	4
	BS10046
	Screw  M4 x7
	1

	5
	GB29009
	Screw  M5 x0.5 x8
	1

	6
	8A5 -006
	Collar
	1

	7
	GB74015
	Screw   M5 x0. 5 x4
	1

	8
	BQ10024
	Security washer
	1

	9
	GB52006
	Nut  M6
	1

	10
	BS10026
	Security screw  M3.5x6
	1

	11
	116T5-001
	Looper holder crank
	1

	12
	8A5-005
	Looper holder shaft
	1

	13
	8A5-008
	Adjusting screw
	1

	14
	8A5-045
	Nut
	1

	15
	116T5-006
	Back protecting plate
	1

	16
	116T5-004
	Front protecting plate
	1

	17
	116T5-005
	Protecting adjusting rod
	1

	18
	GB74-85
	Set screw  M5 x16 
	1

	19
	116T5-007
	Back protecting plate bracket
	1

	20
	43T3 -022
	Screw   M3 x6. 5
	1

	21
	116T5-003
	Protecting crank
	1

	22
	GB66023
	Screw   M5x12
	1

	23
	116T5-002
	Oil pipe
	1

	24
	116T3-012
	Oil wick  ФЗ x100
	1

	25
	GB74-85
	Screw   M4x12
	1

	26
	8A5-042
	Seal plug
	1

	27
	GB74017
	Screw   M5 x0.5 x5
	1

	28
	GB66015
	Screw  M4 x8
	1

	29
	116T3-012
	Oil wick  Ф4 x25
	1

	
	
	
	


[image: image11.jpg]



11. Looper Mechanism (2)
	No.
	Ref. No.
	Description
	QT.

	1
	8A5-009
	Looper holder crank shaft
	1

	2
	8A5-010
	Front bushing
	1

	3
	8A5-011
	Back bushing
	1

	4
	8A5-012
	Crank shaft crank
	1

	5
	BS30009
	Set screw M5 x12
	1

	6
	116T4-001A2
	Link for crank shaft crank
	1

	7
	8A4-016B
	Needle bearing assy.
	1

	8
	8A4-017
	Pin
	1

	9
	GB66008
	Screw  M3 x 5
	1

	10
	116T4-001A1
	Link cam
	1

	11
	116T3-012
	Oil wick  Ф4 x60
	1

	12
	8A5-014
	Collar
	1

	13
	BS30011
	Set screw  M5 x12
	1

	14
	BQ10048
	Washer
	1

	15
	43T5-006C1
	Connecting rod assy.
	2

	
	43T5-006C2
	Ball stud
	2

	
	43T5-006C1a
	Looper holder stud connecting rod
	2

	
	43T5-006C1b
	Cap for connecting rod
	2

	16
	43T5-006C3C
	Screw   M3. 5 x10
	4

	17
	43T5 -007
	Adjusting collar
	2

	18
	43T5-009
	Adjusting rod
	1

	19
	8A5 -020
	Oil guard sleeve
	1

	20
	8A5 -021
	Lock spring
	1

	21
	8A5-022
	Upper stop plate
	1

	22
	8A5-023
	Lower stop plate
	1

	23
	BS10017
	Screw
	5

	24
	8A5-026
	Washer
	1

	25
	43T5-008
	Adjusting screw   M4 x 0. 5 x 10
	2

	26
	GB894. 1 -86-18
	Stop sleeve
	1

	27
	GB74019
	Screw   M5x0. 5 x6
	2

	28
	65T5-001
	Inner sleeve
	1

	29
	GB66001
	Set screw   M2. 5 x3
	1


[image: image12.jpg]



	12. Looper Mechanism (3)
	
	

	No.
	Ref. No.
	Description
	QT.

	1
	43T5-001A1a
	Connecting rod assy.
	1

	2
	43T5-001A5
	Eccentric cam
	1

	3
	GB74029
	Set screw   M6xO.75x6
	2

	4
	8A5-046
	Clamp screw
	1

	5
	8A5-030
	Clamp nut
	1

	6
	BQ10018
	Washer
	1

	7
	8A5-029
	Oil seal
	2

	8
	8A5-040
	Looper rock shaft
	1

	9
	GB74035
	Set screw  M6 x16
	2

	10
	8A5-027
	Crank for lopper rock shaft
	1

	11
	GB66001
	Screw  M2.5x3
	2

	12
	8A5-014
	Collar
	2

	13
	BS30011
	Set screw   M5 x12
	2

	14
	BQ10048
	Washer
	2

	15
	8A5-035E2
	Thread guide spring
	1

	16
	43T5-001A1b
	Ball stud
	1

	17
	43T5-001A1a3
	Screw
	2

	18
	65T5-002
	Thread guide tude
	1

	19
	GB66015
	Screw   M4 x8
	2

	20
	BQ10008
	Washer
	2

	21
	8A5 -033D
	Looper thread take -up cam assy.
	1

	22
	GB74015
	Set screw    M5 x0. 5 x4
	2

	23
	8A5-034
	Bracket for cam holder
	1

	24
	GB66015
	Screw   M4x8
	2

	25
	GB29001
	Screw  M3 x5
	2

	26
	BQ10001
	Washer
	2

	27
	8A5-035E1
	Cam holder
	1

	28
	8A5-035E3
	Tension stud
	1

	29
	8A2-068
	Tension disc
	2

	30
	BQ10025
	Washer
	1

	31
	8A5-035E5
	Tension spring
	1

	32
	8A5-035E4
	Tension nut
	1

	33
	8A5 -036F
	Upper thread guide bracket assy.
	1

	
	8A5-036F1
	Upper thread guide bracket
	1

	
	8A5-036F2
	Pin
	1

	34
	GB29002
	Screw   M3 x6
	1

	35
	8A5-037
	Upper thread guide
	1

	36
	GB29002
	Screw   МЗ x6 
	1

	37
	BQ10002
	Washer
	1

	38
	8A5 - 038
	Lower thread guide
	1

	39
	GB65002
	Screw   M3 x4
	2

	40
	BQ10002
	Washer
	2

	41
	8A5-039
	Thread guard ring
	2

	42
	116T5-008
	Oil guard plate
	1

	43
	116T5-010
	Bottom thread guide plate
	1

	44
	BQ10008
	Washer
	1

	45
	GB66013
	Screw   M4 x6
	1

	46
	GB29009
	Screw    M5 x0. 5x8
	1


32

[image: image13.jpg]



	 13. Presser foot Mechanism

	No.
	Ref. No.
	Description
	QT.

	1
	8A6-002
	Presser bar
	1

	2
	43T6-008
	Stopper
	1

	3
	43T6-006
	Oil guard washer spring
	1

	4
	43T6-005
	Oil guard washer
	1

	5
	43T6-004
	Presser bar collar
	1

	6
	8A2-044
	Thread guide
	1

	7
	43T3-022
	Screw  МЗ x6. 5
	2

	8
	8A6-003
	Collar
	1

	9
	BS10002
	Screw  M3. 5x5
	2

	10
	116T6-002A3
	Screw
	1

	11
	116T6-002A2
	Upper fabric guide
	1

	12
	116T6-002A
	Presser foot assy.
	1

	13
	43T6-021F
	Presser foot stopper guide assy.
	1

	14
	43T6-007
	Washer
	1

	15
	GB66018
	Screw   M4 x14
	2


	16
	43T6-009
	Screw    M5 x0. 5 x14
	1

	17
	43T6-012B1
	Presser foot lifter link
	1

	18
	43T6-012B2
	Pin
	1

	19
	43T6-012B3
	Front crank
	1

	20
	GB74019
	Screw
	1

	21
	GB896-76
	Pin clamp
	1

	22
	8A6 -021
	Presser spring
	1

	23
	BQ10017
	Washer
	1

	24
	116T6-004
	Nut
	1

	25
	8A6-020
	Presser regulating thumb screw
	1

	26
	8A6-008
	Spring
	1

	27
	8A6-009
	Collar
	1

	28
	BS30005
	Set screw  M6 x8
	1

	29
	GB74030
	Set screw  M6x8
	2

	30
	8A6-019
	Presser foot lifter lever
	1

	31
	BS30010
	Set screw  M5 x 10
	1

	32
	43T6-015
	Positioning crank
	1

	33
	GB70001
	Set screw  M4 x 10
	1

	34
	8A6-011
	Presser foot lift crank
	1

	35
	GB91 -76
	Cotter pin
	2

	36
	8A6-012
	Connecting rod
	1

	37
	BQ10045
	Washer
	2

	38
	8A6-015B
	Oil seal assy.
	2

	
	8A6-016
	Spring
	2

	39
	8A6-013
	Inner Presser foot lifter lever
	1

	40
	GB74030
	Set screw  M6 x8
	1

	41
	116T6-001
	Thread tension release shaft
	1

	42
	GB74015
	Screw   M5x0. 5x4
	1

	43
	8A6-007
	Presser foot lifter shaft                               
	1

	44
	8A6-017
	Thread  tension release lever assy.
	1

	
	8A6-018
	Pin
	1

	45
	GB74017
	Screw   M5 x0.5x5
	1


[image: image14.jpg]



14. Lubrication Mechanism
	No.
	Ref. No.
	Description
	QT.

	1
	GB66013
	Screw M4 x 6
	1

	2
	116T3-014F
	Oil valve
	1

	3
	116T3-012
	Oil wick  Ф4 x 15
	2

	4
	BS10029
	Screw  M5 x 10
	1

	5
	116T3-009D1
	Oil nozzle
	1

	6
	116T3-009D2
	Oil pipe
	1

	7
	GB52004
	Nut
	1

	8
	43T7-025A5
	Washer
	1

	9
	43T7 -025A4
	Helical gear
	1

	10
	116T3-006C2
	Adjusting screw
	1

	11
	GB74008
	Set screw
	1

	12
	116T3-006C1
	Adjusting wrench
	1

	13
	116T3-004
	Oil filter holder shaft
	1

	14
	43T7-025A2
	Lower washer
	1

	15
	116T3-002
	Positioning plate
	1

	16
	GB66023
	Screw   M5 x12
	2

	17
	116T3-00TA1
	Oil pump bracket
	1

	18
	116T3-003B1a
	Oil filter holder assy.
	1

	19
	58T7-001A3
	Set screw
	1

	20
	GB66022
	Set screw  M5 x10
	1

	21
	GB52002
	Nut   M4
	1

	22
	58T7-001A2
	Oil filter
	1

	23
	58T7 -004
	Oil nozzle
	2

	24
	GB818-85
	Screw  M4 x 16
	2

	25
	GB818-85
	Screw   M4 x32
	2

	26
	43T7-025A7
	Oil pump gear
	2

	27
	116T3-001A4
	Oil pump gear shaft
	1

	28
	116T3-001A2
	Oil absorb
	1

	29
	43T7-025A10
	Oil absorb gear
	2

	30
	116T3-001A3
	Oil pump cover plate
	1

	31
	65T3-006B
	Oil pipe assy.
	1

	32
	22T4-007C2
	Oil pump nozzle
	4

	33
	GB66016
	Screw  M4 x 10
	1

	34
	43T7-025A1
	Oil pump shaft
	1

	35
	116T3-001A5
	Oil pump gear shaft
	1

	36
	8A3 -004
	Oil gauge
	1

	37
	116T3-011E3
	Pin
	4

	38
	116T3-011E2
	Oil seal gasket
	1

	39
	8A3-016
	Pin
	4

	40
	8A3-031
	Bolt
	4

	41
	GB70-85
	Screw  M6 x16
	5

	42
	8A3-030
	Rubber pan
	4

	43
	65T3-015C
	Holder plate assy.
	2

	44
	BQ10047
	Washer
	4

	45
	GB52013
	Nut
	8

	46
	8A3-015
	Rubber cushion
	4

	47
	8A3 -006
	Oil seal belt
	1

	48
	43T7-018
	Washer
	1

	49
	43T7-017
	Screw
	1

	50
	116T3-011E1
	Oil reservoir
	1

	51
	C32
	Oil pipe clamp
	1

	52
	GB66012
	Screw  M4 x 5
	1

	53
	43T7-025A3
	Helical gear key
	1.


[image: image15.jpg]



15. Accessories
	No.
	Ref. No.
	Description
	QT.

	1
	
	Double-end wrench    4x5
	1

	2
	
	Double -end wrench    6x7
	1

	3
	
	Double-end wrench    8x10
	1

	4
	
	Double - end wrench   9x10
	1

	5
	
	Allen wrench    (5mm)
	1

	6
	
	Allen wrench    (4mm)
	1

	7
	
	Allen wrench    (3mm)
	1

	8
	
	Socket  10mm
	1

	9
	
	Socket  7mm
	1

	10
	
	Socket  8mm
	1

	11
	
	Hand lever
	1

	12
	
	Screwdriver  ФЗ х50
	1

	13
	
	Screw driver   Ф5 x140
	1

	14
	
	Tweezers
	1

	15
	
	Funnel
	1

	16
	
	Machine cover
	1

	17
	
	Needle                                 
	1pack

	18
	22T9-011
	Oil pot
	1

	19
	22T9-017
	Oil tank
	1

	20
	
	Screwdriver  Ф5 х250
	1

	21
	8A1 -040A
	Hemming assy.
	1

	
	
	
	


[image: image16.jpg]5 B e §

" % S - @3 )
L' Vipe





Special -use parts for 31030H
Heavy weight material three -needle interlock chainstitcher
	No.
	Ref. No.
	Description
	Qt.

	1
	133200001
	needle bar crank
	1

	2
	133200002
	needle bar link
	1

	3
	133200003
	needle bar
	1

	4
	133210000
	needle holder fittings
	1

	5
	133200004
	covering thread guard
	1

	6
	133200006
	needle holder washer
	1

	7
	133400001
	machine pulley
	1

	8
	133400002
	throat plate
	1

	9
	133410000
	connecting rod assy
	1

	10
	133500001
	crank for looper rock shaft
	1

	11
	133500002
	ball stud
	1

	12
	133500003
	looper
	1

	13
	133600001
	collar
	1

	14
	133600002
	foot lifter link lever
	1

	15
	133610000
	presser foot assy
	1

	16
	TV x5(120)
	needle
	1

	17
	133100001
	belt guard
	1

	18
	133200005
	thread take -up guard washer
	1


[image: image17.jpg]



needle holder washer
GK16's needle
The using of the needle   holder washer
When the GK16' S needles are used for mid - heavy duty, put the needle holder washer on the needle holder firstly. And then put the whole partson the needle bar. Keep the height of the needle bar. But the spread​er, the spreader passing plate and the thread thake -up course should be readjusted.
[image: image18.jpg]160

o Ste
2 SOt
N T
) [ 8 )
N 9 R
o
=1 w11
S A N -@-—
} |@ ol ; r\S
= o
| 9
8 I
)
0e m
Cl.ﬁ 1 82 | 8
|
— ml D]
L ! \
59" o 5
| w 3
|
N A
_ o)
&
88T 4

[S{E)





	
[image: image19.png]




	TV x 5
(100 -130) refer to
 NO. 120
	After putting on the needle holder washer, needle GK16 (65 -90)   can be used. The following parameters refer to, needle NO. 90.


	[image: image20.png]i





	15
	15.6
	15.3
	15.3
	14.9

	[image: image21.png]



	6.4
	6.4
	6
	5.6
	4.8

	[image: image22.png]



	2.5
	2.6
	2.8
	3
	3.4

	[image: image23.png]



	8
	6
	6
	6
	6

	1

[image: image24.png]



	2000
(heavy duty)
	3000
(mid -heavy duty)
	3000
(mide -heavy duty)
	3000
(mide -heavy duty)
	3000
(mide –heavy duty)

	selected spare parts
	(needle holder)
	116T2-026H1
	116T2-026H1
	43T2-001A1
	116T2-02711
	116T2-028J1

	
	(throat plate)
	133400002
	116T4-011D
	116T4-007C
	116T4-012E
	116T4-013F

	
	(feed dog)
	116T4-014
	116T4-014
	8A4-044
	8A4 -044
	8A4 -044

	
	(differential feed dog)
	116T4-015
	116T4-015
	8A4-040
	8A4-040
	8A4-040

	
	(presser foot assy)
	133610000
	116T6-005C
	116T6-002A
	116T6-006D
	116T6-007E


The different easily broken spare parts between 31030H and 31030
	DESCRIPTION
	needlebar
	needle bar link
	needle bar crank
	presse foot assy
	needle holder
	feed dog
	differential feed dop
	throat plate

	REF. NO.
	133200003
	133200002
	133200001
	133610000
	116T2 -026H1 (6.4)
	116T4-014(6.4)
	116T4 -015(6.4)
	133400002


31030 -3 High speed pattern sewing machine
	31030 -3 Main technical specifications


	Model
	Needle quantity
	Thread quantity
	Stitch Length (mm)
	Needle gauge (mm)
	Lopper
	Differential ratio
	Presser foot lift volume    (mm)
	Needle number
	Light materials
	Heavy and medium materials
	(S. P. M. ) Maximum sewing speed

	31030-3
	3
	8
	2-3.3
	6
	1
	0.8-1.2
	3
	GK16 70-90
	
	
	4000


	Model
	Application

	31030-3
	For the edge binding and collar binding or special decoration Sewing on women and children's knitting underwears.


	31030 -3    Pattern sewing machine pattern needles adjustment



[image: image25.jpg]1.6~2mm





(1) Loose Screw A.
(2) When the left needle tip is put down to the upper surface of the presser
foot, the two pattern needle ends should be horizontal.

(3) Tighten Screw A.
(4) Adjust Screw В to keep pattern Needle Adapter E 1 -2mm away from
the pattern needle end, and keep the lower surface of the lower pattern
needle 3mm away from the upper surface of the presser foot. And keep
0.5mm between the pattern needle and keep a clearance of 1.5 -2mm
from the straight needle.

(5) When the left needle tip is put down to the upper surface of the presser
foot, adjust Screw D to make the needle holes of upper and lower pattern

needle in the middle position between the straight needles.
	31030 -3  Pattern sewing machine thread leading chart


[image: image26.jpg]



Pattern sewing machine stitch seam
Single thread    Double threads        Three threads     Four threads
	31030 -3    Pattern sewing machine parts figure


[image: image27.jpg]



31030 -3    Pattern sewing machine parts
	No.
	Ref. No.
	Description
	Qt.

	1
	134T1 -001A1
	Pattern housing
	1

	2
	119T1 -001A2
	Pattern housing cover
	1

	3
	GB69006
	Screw
	3

	4
	119T1 -001A11
	Oil gasket
	1

	5
	134T1 -001A2
	Pattern needle bar bushing
	1

	6
	134T1 -001 A3
	Pattern eccentric
	1

	7
	134T1 -001A4
	Pattern eccentric shaft
	1

	8
	134T1 -001A5
	Pattern link
	2

	9
	134T1 -001A6
	Pattern needle bar
	2

	10
	134T1 -001A7
	Pattern needle adapter
	2

	11
	134T1 -001A8
	Upper pattern needle
	1

	12
	134T1 -001A9
	Lower pattern needle
	1

	13
	134T1 -001A10
	Thread tension bracket
	1

	14
	134T1 -001A11
	Rubber plug
	1

	15
	134T1 -002
	Thread pass -by plate
	1

	16
	119T1 -001A2
	Worm wheel shaft bushing
	1

	17
	GB70-76
	Set screw
	3

	18
	BS20007
	Screw
	2

	19
	GB74011
	Screw
	2

	20
	GB29-76
	Screw
	2

	21
	GB66007
	Screw
	2

	22
	
	Oil wick
	1

	23
	58T1 -010
	Rubber plug
	1

	24
	GB66013
	Screw
	2

	25
	
	Oil wick
	1

	26
	119T1 -002
	Cloth plate
	1

	27
	GB1235 -76
	О -type ring
	1

	28
	119T1 -003
	Sasket
	1

	29
	BQ10025
	Washer
	3

	30
	116T2-006
	Interlock thread pass -by plate
	4

	
	116T2-018
	Screw
	4

	
	8A2 -067
	Thread spring
	4

	
	8A2 -068
	Thread tension discs
	8

	31
	19T1 -030B
	Sliding plate complete
	1

	32
	19T1 -013
	Worm wheel
	1

	33
	19T1 -014
	Washer
	1

	34
	GB74018
	Screw
	2

	35
	19T1 -026
	Worm bar shaft joint
	1

	36
	68T4-001
	Screw
	4

	37
	GB66015
	Screw
	1

	38
	BQ10008
	Washer   
	1

	39
	19T1 -32
	Horizontal shaft cam
	1

	40
	19T1 -029
	Machine base upper oil hood
	1

	41
	118T1 -003
	Shaft bushing hole plug
	1

	42
	134T6-001A
	Presser foot complete
	1

	43
	134T1 -001A12
	Stop block
	2

	44
	GB74009
	Screw
	2

	45
	134T1 -001A14
	Gasket
	1

	46
	134T1 -001A13
	Seal cover
	1

	47
	GB66008
	Screw
	3


Three thread interlock chainstitch collar binding machine
	31030 -5A     Main specification & applications


	Modle
	Needle quantity
	Thread quantity
	Stitch Length (mm)
	Needle gauge
(mm)
	Presser foot lift volume (mm)
	Needle Type (Gk16)
	Hem width (mm)
	Speed
(S. P. M)

	31030 -5A
	2
	3
	1.8-3.3
	4.5
	В
	70-90
	54x20
	4000


	Modle
	Application

	31030-5A
	Availble to perform cover stitching, Collar binding & hemming on Garment, Knitted underwear, etc.


	31030 - 5A   Other general spare parts


	No.
	Ref. No.
	Description
	Qt.
	
	No.
	Ref. No.
	Description
	Qt.

	1
	12A1 -0011
	Front cover plate sewing desk
	1
	
	11
	118T1 -001
	Binder plug
	1

	2
	12T1 -003A
	Binder assy
	1
	
	12
	118T1 -003
	Pin
	1

	3
	SP086A
	Trade mark plate
	1
	
	13
	118T6-001
	Collar
	1

	4
	12A2 -001
	Needle holder
	1
	
	14
	118T1 -002
	Dust cover
	1

	5
	12A2-002
	Thread guard
	1
	
	15
	GB66015
	Screw
	2

	6
	12A2-004
	Needle bar adapter
	1
	
	16
	BQ10008
	Washer
	2

	7
	12A4-001
	Feed dog
	1
	
	17
	118T2-001
	Scale plate
	1

	8
	12A4-002
	Needle plate
	1
	
	19
	GB29005
	Screw
	2

	9
	12A6-001A
	Presser foot assy
	1
	
	20
	BQ10020
	Washer
	2

	10
	11A1 -0090
	Rollar plate assy
	1
	
	
	
	
	


[image: image28.jpg]



31030 -6А High speed scallop sewing machine
	31030 -6A  Main technical specifications


	Model
	Needle quantity
	Thread quantity
	Stitch Length (mm)
	Needle gauge (mm)
	Looper
	Differential ratio
	Presser foot lift volume    (mm)
	Needle number
	Light materials
	Heavy and medium materials
	(S. P. M. ) Maximum sewing speed

	31030-6A
	3
	5
	1.8-3.3
	7
	2
	0.8-1.2
	6
	GK16 70-90
	
	
	4000


	Model
	Application

	31030-6A
	For collar and edgd binding of the materials such as knitting underwears, fabrics and its likes, meanwhile sewing scallop edge


	31030 -6A    Scallop box parts figures


	No.
	Ref. No.
	Description
	Qt.

	1
	19T1 -020
	Scallop-needle bad bushing
	1

	2
	119T1 -001A6
	Scallop needle bar
	1

	3
	
	Oil wick ф2 x40
	1

	4
	119T1 -001A10
	Oil felt
	1

	5
	119T1 -001A7
	Scallop needle bar adapter
	1

	6
	
	Oil wich
	1

	7
	119T1 -001A8
	Scallop link
	1

	8
	GB74018
	screw
	2

	9
	119T1 -001A4
	Worm wheel shaft
	1

	10
	119T1 -001A3
	Scallop crank
	1

	11
	119T1 -001A5
	Scallop link shaft
	1

	12
	
	Oil wick
	1

	13
	119T1 -001A12
	Scallop box cover
	1

	14
	119T1 -001A11
	Oil gasket
	1

	15
	119T1 -001A1
	Scallop box
	1

	16
	GB29005
	Screw
	1

	17
	119T1 -001A13
	Scallop needle
	1

	18
	GB66016
	Screw
	2

	19
	119T1 -001A9
	Scallop needle adapter guide
	1

	20
	GB74028
	Screw
	1

	21
	19T1 -014
	Washer
	1

	22
	GB69006
	Screw
	         5

	23
	GB74011
	Screw
	1

	24
	19T1 -013
	Worm wheel
	1

	25
	GB74018
	Screw
	         2

	26,
	119T1 -001A2
	Worm wheel shaft bushing
	1

	27
	19T1 -30B1
	Slide plate
	1

	28
	19T1 -32
	Horizontal shaft crank
	1

	29
	119T1 -003
	Gasket
	1

	30
	119T1 -002
	Cloth plate
	1

	31
	19T1 -29
	Machine base top anti -oil cover
	1

	32
	GB70-76
	Screw
	         3

	33
	BQ10025
	Washer
	        3

	34
	22T1 -015
	Left hole plug
	1

	35
	58T1 -010
	Right hole plug
	1

	36
	GB1235-76
	Cloth plate О -type ring
	1

	37
	19T1 -26
	Worm bar shaft connector
	1

	38
	GB74027
	Screw
	        4

	39
	118T1 -003
	Plug
	1


[image: image29.jpg]



[image: image30.jpg]



31030-6А Special  parts figures
	No.
	Ref. No.
	Description
	Qt.

	1
	119T6-001A
	Presser foot complete
	1

	2
	13T2-006
	Throat plate
	1

	3
	119T5-007
	Interlock looper
	1

	4
	119T5-006
	Scallop looper
	1

	5
	13A2-007
	Feed dog
	1

	6
	13A2-009
	Differential feed dog
	1

	7
	13T2-008
	Feed dog suppurt
	1

	8
	119T5-008A1
	Thread take - up cam bracket
	1

	9
	119T5-008A5
	Left thread guide
	1

	
	119T5-008A6
	Right thread guide
	1

	10
	GB66001
	Screw
	2

	11
	GB66007
	Screw
	1

	
	BQ10012
	Washer
	1

	12
	8A5 -035E3
	Screw
	1

	
	8A2-068
	Thread holding plate
	4

	
	BQ10025
	Washer
	2

	
	8A5-035E5
	Thread tension discs
	2

	
	8A5-035E4
	Thread tension discs
	2

	13
	119T5-008A2
	Thread retainer
	1

	14
	GB66015
	ScrewM4 x8
	2

	15
	8A5-034
	Thread take -up cam bracket holder
	1

	16
	119T5-001
	Rear needle guard
	1

	17
	119T5-002
	Front needle guard
	1

	18
	119T5-003
	Front needle guard holder
	1

	19
	BQ10001
	Washer
	1

	20
	GB66010
	Screw M3 x6
	2

	21
	13T3-004
	Cloth plate
	1

	22
	119T5-008A4
	Screw
	1

	23
	119T2-001
	Needle adapter clamp
	1

	24
	119T5-004
	Horizontal cam
	1

	25
	13T2-001
	Needle adapter
	1

	26
	11A1 -004
	Tape binding
	1

	27
	GB29005
	Screw
	2

	28
	BQ10020
	Washer
	2

	29
	13A3-001A
	Edge binder complete
	1

	30
	12A2-002
	Thread guide
	1

	31
	119T5-009B
	Looper thread take - up cam complete
	1

	32
	119T5-005
	Oil retaining plate
	1

	33
	118T1 -001
	Tape stand
	1

	34
	119T5-008A3
	Screw shim
	1


31030 -11 Three Thread Interlock Chainstitch Collar Binding Machine
	Main Specification & Applications


	Model
	Needle
	Thread
	Stitch Length (mm)
	Needle gauge (mm)
	Differential Rate
	Foot Lift (mm)
	Needle Type (Gk16)
	Hem Width (mm)
	Speed (S. P. M)

	Gk31030-11
	3
	5
	1.8-3.3
	3.3(6)
	0.8-1.2
	6
	70
	54x20
	4000


	Model
	Applications

	GK31030-11
	Available to perform cover stitching, Collar binding & hemming on Garment.  Knitted underwear, etc.


	31030-11 Other General Spare Parts


[image: image31.jpg]



	No.
	Ref. No.
	Description
	QT.
	
	No.
	Ref. No.
	Description
	QT.

	1
	SP085A
	Trade mark plate
	1
	
	6
	11A1 -009D
	Rollar plate assy.
	1

	2
	107T6-001A
	Presser foot assy
	1
	
	7
	12A1 -001
	Front Cover plate sewing desk
	1

	3
	107T4-002
	Feed dog
	1
	
	8
	12A1 -003A
	Binder
	1

	4
	107T4-001
	Needle plate 
	1
	
	9
	118T1 -001A
	Binder plug
	1

	5
	107T4-003
	Differential feed dog



	1
	
	
	
	
	


